
1   www.dktrenchers.com  

DK628 Trencher

DK612 And DK628
Precision Trencher

Parts Catalog

DK Precision Trenchers
4416 East Township Road 130

Tiffin, Ohio 44883
www.dktrenchers.com

419-585-4091
May 2017



www.dktrenchers.com                                                          2

DK628 Trencher



3   www.dktrenchers.com  

DK628 Trencher

Contents
1. Main Assembly ........................................................................................4
2. Hitch Assembly .......................................................................................6
3. Headbox Assembly .................................................................................8
4. Vertical Frame ....................................................................................10
5. Chainbox Assembly .............................................................................12
6. PTO Shaft Assembly ............................................................................14
7. Horizontal Frame Assembly ..............................................................16
8. Gearbox / Headshaft Assembly ........................................................18
9. Gearbox .................................................................................................20
10. Mainbeam Assembly ...........................................................................22
11. Auger Carriage Assembly ...............................................................24
12. Tail Assembly .....................................................................................26
13. Boom Assembly ..................................................................................28
14. Tile Feeder Assembly........................................................................30
15. Laser Mount Assembly .....................................................................32
16. Chain And Cutting Teeth ..................................................................34



www.dktrenchers.com                                                          4

DK628 Trencher
1. Main Assembly

7

9

10

13

2

3

4 5

6

8

11

12

14 151



5   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 628 Main Assembly F
2 1 Input PTO, Complete Assembly - See Section 6 For Parts Breakdown 2200-02
3 2 PTO Shaft, Chainbox To Gearbox - See Section 6 For Parts Breakdown 2200-03
4 2 Gearbox Top Link 2200-04
5 1 Digging Chain Cutters - See Section 16 For Parts Breakdown
6 1 Boot 2200-05
7 1 Boot Top Link Pins 2200-06
8 1 Crummer Pin 2200-07
9 2 Lift Cylinder 2200-08

10 2 Grade Cylinder Pin 2200-09
11 1 Swing Cylinder 2200-10
12 1 Level Cylinder Pin 2200-11
13 2 Auger Carriage Cylinder Pin 2200-12
14 1 Laser Mount Cylinder Pin 2200-13
15 1 Crummer Cylinder Pin 2200-14



www.dktrenchers.com                                                          6

DK628 Trencher
2. Hitch Assembly

1

3

5

2

4

6

7

8

9

10

11

12 13

14

15

16

17
18

19

20
21

22

18

23

24

25



7   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Rear Hitch Plate Weldment 300-01
2 1 Front Hitch Plate Weldment 300-02
3 1 Lower Pivot Pin 300-03
4 1 Upper Pivot Pin 300-04
5 1 Pivot Pin Top Spacer 300-05
6 1 Pivot Pin Bottom Spacer 300-06
7 4 Hitch Pivot Pin Washer 300-07
8 2 Pin 300-08
9 1 Pin 300-09

10 1 Swing Cylinder Pin 300-10
11 1 Hitch Pivot Bolt 300-11
12 2 Spherical Bushing 300-12
13 4 Hex Bolt, 1/2-13 x 1-1/4 in. Grade 8 300-13
14 4 Lock Washer, 1/2 in. 200-16
15 6 Roll Pin, 3/8 x 4 in. 300-15
16 3 Wire Lock Pin 300-16
17 1 Roll Pin, 3/16 x 1-1/2 in. 300-17
18 4 Grease Zerk, Straight 100-16
19 1 Hex Bolt, 1-8 x 7-1/2 in. Grade 8 300-19
20 1 Hex Nut, 1 in. Grade 8 300-20
21 2 Flat Washer, 1 in. 300-21
22 1 Lock Washer, 1 in. 300-22
23 1 Pin 300-23
24 1 Roll Pin 300-24
25 1 Latch 300-25



www.dktrenchers.com                                                          8

DK628 Trencher
3. Headbox Assembly

1

3

5

2

4

67 8

9

10

11

12

13

141516 17

18

19

20

21

22

20

17

23



9   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Headbox Weldment 600-001
2 2 Headbox Lid Weldment 600-002
3 1 Headbox Lid Support 600-003
4 2 Headbox Lid Suppport Holddown 600-004
5 2 Headshaft Bearing Mount 600-005
6 1 Mainbeam Top Wearplate 600-006
7 1 Headbox Rubber Flap 600-007
8 1 Headbox Flap Band 600-008
9 2 Headbox Pin Weldment 600-009

10 8 Hex Bolt, 7/8-9 x 5-1/2 in. Grade 8 600-010
11 8 Hex Nut, 7/8 in. Grade 8 600-011
12 8 Lock Washer, 7/8 in. 600-012
13 2 Headshaft Bearing 600-013
14 1 Coupler, Female 600-014
15 2 External Snap Ring, 1-1/2 in. 600-015
16 2 Hex Bolt, 1/2-13 x 1-1/8 in. Grade 8 600-016
17 6 Lock Washer, 1/2 in. 200-16
18 4 Hex Bolt, 1/2-13 x 2 in. Grade 8 600-018
19 4 Hex Nut, 1/2 in. Grade 8 600-019
20 8 Flat Washer, 1/2 in. 600-020
21 4 Hex Bolt, 3/8-16 x 1-3/4 in. Grade 8 600-021
22 4 Hex Nut, 3/8 in. Grade 8 600-022
23 4 Lock Washer, 3/8 in. 200-18



www.dktrenchers.com                                                          10

DK628 Trencher
4. Vertical Frame

1

3

5

2

4

6

7

8

9

10

11

12

13

14

15 16

17
18

19

20

21

12

13

16

21



11   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Chainbox Weldment 200-01
2 1 Valve Cover 200-02
3 1 Nut Lock 200-03
4 1 Computer Mount 200-04
5 1 Level Cylinder Pin 200-05
6 2 Hitch Plate Roller 200-06
7 2 Pivot Tube Bushing 200-07
8 2 Lift Pin Weldment 200-08
9 2 Lock Nut, 1-1/4 in. Grade 8 200-09

10 1 Roll Pin, 3/16 x 1-1/2 in. 200-10
11 1 Hex Nut, 2 in. Grade 8 200-11
12 6 Hex Bolt, 5/16-18 x 3/4 in. Grade 8 200-12
13 6 Lock Washer, 5/16 in. 200-13
14 2 Hex Bolt, 1/2-13 x 1 in. Grade 8 200-14
15 2 Hex Bolt, 1/2-13 x 1-1/4 in. Grade 8 300-13
16 4 Lock Washer, 1/2 in. 200-16
17 4 Hex Bolt, 3/8-16 x 1 in. Grade 8 200-17
18 4 Lock Washer, 3/8 in. 200-18
19 2 Hex Bolt, 1/4-20 x 4-1/2 in. Grade 8 200-19
20 2 Hex Bolt, 1/4-20 x 2-1/2 in. Grade 8 200-20
21 4 Lock Nut, 1/4 in. Grade 8 200-21



www.dktrenchers.com                                                          12

DK628 Trencher
5. Chainbox Assembly

1

3

5

2

4

6

7

8

9

10

11

12

13

14
15

16
17



13   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Chainbox Weldment 400-001
2 2 Chainbox Bearing Hub, Bottom 400-002
3 4 Chainbox Bearing Hub, 5/32 in. Offset 400-003
4 3 Chainbox Key 400-004
5 1 Retaining Washer 400-005
6 6 Bearing 400-006
7 6 Seal 400-007
8 1 Lower Chainbox Shaft 400-008
9 2 Upper Chainbox Shaft 400-009

10 2 Lower Chainbox Sprocket 400-010
11 2 Upper Chainbox Sprocket 400-011
12 4 External Snap Ring, 2 in. 400-012
13 2 Chain 400-013
14 30 Hex Bolt, 1/2-13 x 2-3/4 in. Grade 8 400-014
15 30 Lock Washer, 1/2 in. 200-16
16 1 Hex Bolt, 5/8-18 x 2 in. Grade 8 400-016
17 1 Lock Washer, 5/8 in. 400-017



www.dktrenchers.com                                                          14

DK628 Trencher
6. PTO Shaft Assembly

1

3 52 4 6 7 8

9

3



15  www.dktrenchers.com  

DK628 Trencher
No. Qty. Per PTO Description Part Number
1 1 Complete PTO Shaft, #8 - Trencher Chainbox to Gearbox 1300-01

1 Complete PTO Shaft, #10 - Tractor To Trencher 1300-12
1 Complete PTO Shaft, #10 - Caddy 1300-18

2 1 Yoke, #8 PTO 1300-06
1 Yoke, #10 PTO 1300-14

3 2 Universal Joint Kit, #8 PTO 1300-05
2 Universal Joint Kit, #10 PTO 1300-13

4 1 Yoke, #8 PTO, Outer Tube 1300-03
1 Yoke, #10 PTO, Outer Tube

5 1 Outer Tube #8 PTO
1 Outer Tube #10 PTO 1300-20

6 1 Inner Tube #8 PTO 1300-10
1 Inner Tube #10 PTO 1300-27

7 1 Yoke, #8 PTO, Inner Tube 1300-04
1 Yoke, #10 PTO, Inner Tube

8 1 Slip Clutch, #8 PTO 1300-02
1 Slip Clutch, #10 PTO 1300-16

9 1 Chain, Shield 1300-21
NS 8 Friction Disk, Slip Clutch 1300-11
NS 1 Sleeve, Slip Clutch 1300-15
NS 1 Pressure Plate, Slip Clutch, Inner 200 mm 1300-17

1300-27

1300-22
1300-23



www.dktrenchers.com                                                          16

DK628 Trencher
7. Horizontal Frame Assembly

1

3

5

2

4

6
7

8

9
10 11

12

13
14

15

16

17
18

19

20

24

23

21
22

25 26 27

28

30

29

31

32 33

34
35

36

37

38

39
40

41
42

4344

45

46



17  www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Horizontal Frame, Complete Assembly 100-010
2 1 Dirt Flap Assembly, Includes Items 3-12 100-011
3 1 Dirt Flap Weldment 100-033
4 1 Dirt Flap Rubber 100-034
5 9 Hex Bolt, 5/16-18 x 2.5 in. Grade 8 100-039
6 2 Hex Bolt, 5/16-18 x 2.75 in. Grade 8 100-040
7 2 Round Bumper 100-037
8 1 Dirt Flap Lower Band 100-035
9 2 Pin 100-038

10 11 Lock Washer, 5/16 in. 200-13
11 11 Hex Nut, 5/16 in. Grade 8 100-041
12 1 Dirt Flap Upper Band 100-036
13 1 Dirt Wing Assembly, Left Side, Includes Items 14-22 100-012
14 1 Dirt Wing Weldment, Left Side 100-043
15 1 Dirt Wing Side Band 100-047
16 11 Hex Bolt, 5/16-18 x 1-1/4 in. Grade 8 100-049
17 1 Dirt Wing Side Rubber 100-045
18 1 Dirt Wing Front Rubber 100-046
19 1 Dirt Wing Front Band 100-048
20 11 Flat Washer, 5/16 in. 100-052
21 11 Lock Washer, 5/16 in. 200-13
22 11 Hex Nut, 5/16 in. Grade 8 100-041
23 1 Dirt Wing Assembly, Right Side, Includes Items 24, 15-22 100-013
24 1 Dirt Wing Weldment, Right Side 100-044
25 2 Lift Pin Weldment 100-014
26 4 Lock Washer, 1/2 in. 200-16
27 4 Hex Bolt, 1/2-13 x 1 in. Grade 8 100-018
28 2 Pivot Pin Weldment 100-015
29 2 Grease Zerk, Straight 100-016
30 2 Lock Nut, 1 in. Grade 8
31 2 Flat Washer, 1 In. 300-21
32 2 Hex Bolt, 1-8 x 5 in. Grade 8
33 4 Bushing Keeper 100-023
34 2 Brass Pivot Bushing 100-022
35 2 Headbox Pivot- Top 100-024
36 8 Hex Bolt, 3/4-10 x 3-1/4 in. Grade 8 100-026
37 2 Grease Block Weldment 100-025
38 8 Grease Zerk, Straight 100-016
39 2 Offset Hose Mount Weldment 100-020
40 6 House Mount Clamp 100-021
41 6 Hex Bolt, 5/16-18 x 1-1/2 in. Grade 8 100-028
42 6 Lock Washer, 5/16 in. 200-13
43 4 Lock Washer, 3/8 in. 100-032
44 4 Hex Bolt, 3/8-16 x 1 in. Grade 8 100-031
45 8 Lock Nut, 3/4 Grade 8 100-027
46 1 Horizontal Frame Weldment 3 100-019



www.dktrenchers.com                                                          18

DK628 Trencher
8. Gearbox / Headshaft Assembly

1

3

5

2

4

6
7

8

9

10

11

12
13

14

15

16
17

18

19

20

1213

23

24

21

22

25

26



19  www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Headshaft Assembly, Includes items 18-26 500-121
2 2 Headshaft Gearbox, Complete Assembly, See Section 9 For Parts Breakdown 500-122
3 2 Gearbox Mount Weldment 500-123
4 1 Gearbox Spacer, Right Side 500-124
5 1 Gearbox Spacer, Left Side 500-125
6 2 Gearbox Keeper 500-126
7 2 Gearbox Key 500-127
8 1 Headshaft Sprocket 500-128
9 2 Drive Sprocket Retainer
10 8 Hex Bolt, 9/16-18 x 4 in. Grade 8 500-136
11 8 Lock Nut, 9/16 in. Grade 8 500-137
12 18 Hex Bolt, 1/2-13 x 1-1/2 in. Grade 8 1000-27
13 18 Lock Washer, 1/2 in. 200-16
14 2 Flat Washer, 1/2 in. 600-020
15 2 Hex Bolt, 1-8 x 5 in. Grade 8
16 2 Lock Nut, 1 in. Grade 8
17 4 Flat Washer, 1 in. 300-21
NS 2 Gearbox Breather Vent 500-138
18 1 Center Headshaft 500-129
19 2 Drive Hub/ Drive Flange 500-130
20 1 Short Headshaft, Right Side 500-131
21 1 Long Headshaft, Left Side 500-132
22 2 Washer 500-133
23 6 External Tooth Lock Washer, 5/8 in. 500-134
24 6 Hex Bolt, 5/8-18 x 1-1/2 in. Grade 8 500-135
25 16 Hex Bolt, 9/16-18 x 4 in. Grade 8 500-136
26 16 Lock Nut, 9/16 in. Grade 8 500-137

500-139

500-140

500-141



www.dktrenchers.com                                                          20

DK628 Trencher
9. Gearbox

5
19

27

28

9
11

12

10

8
20

21

24
42

6

23

3

1

6

4

24

7

5

19
9

8
12

10

28

11

2120

3

6

1

7

27

24

1

2

6
4

24 46

7

23



21   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Case, Right Side 500-01
2 1 Case, Left Side 500-02
3 1 Bearing Support 500-03
4 2 Bearing Cap 500-04
5 1 Adapter 500-05
6 2 Bearing 500-06
7 1 Spool 500-07
8 1 Pinion Housing 500-08
9 1 Dust Shield 500-09

10 1 Bearing 500-10
11 1 Seal 500-11
12 1 Bearing 500-12
13 64 Washer, 1/2 in. 500-13
14 12 Hex Bolt, 1/2-13 x 2.75 500-14
15 24 Hex Bolt, 1/2-13 x 2.25 500-15
16 4 Hex Bolt, 3/8-16 x 1.25 500-16
17 8 Lock Washer, 1/2 in. 500-17
18 20 Nut, 1/2 in. 500-18
19 1 Drive Flange 500-19
20 1 Pinion 500-20
21 1 Bearing 500-21
22 1 Washer 500-22
23 1 Ring Gear 500-23
24 2 Seal 500-24
25 8 Hex Bolt, 10-32 x 1/2 in. 500-25
26 4 Washer, 3/8 in. 500-26
27 1 Nut, 500-27
28 1 Jam Nut 500-28
29 5 Dowel, 3/8 x 1 500-29
30 8 Bolt, 1/2-13 x 1-3/4 in 500-30
31 1 Ring Bolt Kit 500-31
32 1 Pinion Snap Ring 500-32



www.dktrenchers.com                                                          22

DK628 Trencher
10. Mainbeam Assembly

1

3

5

2

4

6 7

8

9

11
12

13

14
15

1610

17



23   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Mainbeam Weldment 800-101
2 1 Mainbeam Chain Rail Mount Plate 800-102
3 1 Chain Rail Front 800-103
4 1 Chain Rail Rear 800-104
5 2 Auger Carriage Rail, Wedge 800-105
6 1 Tail Adjuster Lock Weldment 800-106
7 1 Mainbeam Access Hole Cover 800-107
8 14 Flat Head Cap Screw, 1/2-13 x 1-1/4 in. Grade 8 800-108
9 9 Socket Head Cap Screw, 1/2-13 x 1-1/4 in. Grade 8 800-109

10 10 Lock Washer, 1/2 in. 200-16
11 6 Hex Bolt, 5/16-18 x 3/4 in. Grade 8 800-111
12 6 Lock Washer, 5/16 in. 200-13
13 1 Pipe Plug, 1/2 in. NPT 800-113
14 28 Hex Bolt, 5/8-11 x 2-1/4 in. Grade 8 800-114
15 28 Lock Washer, 5/8 in. 400-017
16 1 Hex Bolt, 1/2-13 x 2-3/4 in. Grade 8 800-116
17 1 Grease Zerk, Straight 100-016



www.dktrenchers.com                                                          24

DK628 Trencher
11. Auger Carriage Assembly

1

3
5

2

4

6 7

89

10

11

12
13

14

15

16

17

18

19

20

23

24

21 22

25
26

27



25   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Auger Carriage Assembly 1000-01
2 1 Auger Weldment 1000-02
3 1 Auger Weldment 1000-03
4 1 Auger Cylinder Guard Weldment 1000-04
5 1 Auger Cylinder Guard Weldment 1000-05
6 12 Hex Bolt, 1/2-13 x 3-1/4 in. Grade 8 1000-06
7 12 Lock Washer, 1/2 in. 200-16
8 1 Auger Sprocket 1000-08
9 8 Hex Bolt, 9/16-18 x 3-1/2 in. Grade 8 1000-09

10 8 Lock Nut, 9/16 in. Grade 8 500-137
11 1 Auger Carriage Weldment 1000-11
12 1 Auger Shaft Weldment 1000-12
13 1 Auger Shaft Bearing Mount 1000-13
14 1 Auger Shaft Bearing Mount 1000-14
15 2 Auger Taper Hub 1000-15
16 2 Auger Carriage Rail 1000-16
17 2 Auger Carriage Washer 1000-17
18 2 Auger Carriage Pin Weldment 1000-18
19 2 Bearing 1000-19
20 2 Taper Bushing 1000-20
21 10 Hex Bolt, 1/2-20 x 2-1/4 in. Grade 8 1000-21
22 24 Lock Washer, 1/2 in. 200-16
23 2 Grease Zerk, Straight 100-016
24 2 Hex Bolt, 1/2-13 x 3/4 in. Grade 8 1000-24
25 8 Hex Bolt, 1/2-13 x 1-1/4 in. Grade 8 300-13
26 2 Hex Bolt, 1/2-13 x 1-3/4 in. Grade 8 1000-26
27 2 Hex Bolt, 1/2-13 x 1-1/2 in. Grade 8 1000-27



www.dktrenchers.com                                                          26

DK628 Trencher
12. Tail Assembly

1

3

5

2

4

6

7

8

910

11

12

13

14
15

16

17

18
19

20

23
24

21

22

25

26



27   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Tail Weldment 900-211
2 2 Tail Hub, Complete Assembly, Includes Items 18-26 900-212
3 1 Screw-Threaded Shaft, Complete Assembly, Includes Items 12-17 900-213
4 2 Tail Nut Keeper 900-214
5 2 Sprocket 900-215
6 2 Hex Bolt, 1-1/4-7 x 8 in. 900-216
7 2 Nylock Nut, 1-1/4 in. 900-217
8 12 Hex Bolt, 9/16-12 x 3-1/2 in. 900-218
9 12 Nylock Nut, 9/16 in. 900-219

10 2 Hex Bolt, 1/2-13 x 1 in. 900-220
11 2 Lock Washer, 1/2 in. 900-221
12 1 Adjuster Plate Weldment 900-222
13 2 Washer 900-223
14 1 Screw Pin Ring 900-224
15 1 Roll Pin 900-224
16 2 Hex Bolt, 3/4-10 x 1 in. 990-225
17 1 Grease Zerk, Straight 100-016
18 2 Tail Hub Cover Weldment 990-230
19 1 Tail Hub Insert 990-228
20 2 Seal (Note Seal Orientation) 990-233
21 2 Bearing 990-232
22 1 Tail Hub Housing 990-227
23 1 Tail Hub Seal Washer 990-229
24 1 Lock Washer 900-235
25 1 Retaining Nut 900-236
26 1 Grease Zerk, 90 Degree 900-234



www.dktrenchers.com                                                          28

DK628 Trencher
13. Boom Assembly

1

3

5

2

4

6



29   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Boom Weldment 700-01
2 2 Boom Mount Bar 700-02
3 16 Hex Bolt, 3/4-10 x 4-1/2 in. Grade 8 700-03
4 32 Flat Washer, 3/4 in. 700-04
5 16 Lock Washer, 3/4 in. 700-05
6 16 Hex Nut, 3/4 in. Grade 8 700-06



www.dktrenchers.com                                                          30

DK628 Trencher
14. Tile Feeder Assembly

1

3

5

2

4

6

7

8

9

10

11
12

13

14

15

16

1718

19

20

13



31   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Tile Feeder Mount 1800-01
2 1 Tile Feeder Basket 1800-02
3 1 Tile Feeder Wheel Mount 1800-03
4 1 Outer Hub 1800-04
5 1 Inner Hub 1800-05
6 1 Tile Feeder Wheel Guide Weldment 1800-06
7 4 Knurl Set Screw, 1/4-20 x 3/8 in. 1800-07
8 1 Feeder Gearbox 1800-08
9 1 Coupler 1800-09

10 1 Hydraulic Drive 1800-010
11 2 Guide Wheel 1800-011
12 1 Hex Bolt, 1/4-20 x 1 in. Grade 8 1800-012
13 2 Lock Nut, 5/16 in. Grade 8 1800-013
14 1 Hex Bolt, 5/16-18 x 2-1/4 in. Grade 8 1800-014
15 1 Hex Bolt, 5/16-18 x 1-1/2 in. Grade 8 1800-015
16 2 Hex Bolt, 1/2-13 x 1-1/4 in. Grade 8 300-13
17 12 Hex Bolt, 5/16-18 x 1 in. Grade 8 1800-017
18 12 Lock Washer, 5/16 in. 200-13
19 4 Flat Washer, 5/16 in. 100-052
20 2 Flat Washer, 1/2 in. 600-020
NS 2 Cotter Pin (For Gauge Wheel) 1800-021



www.dktrenchers.com                                                          32

DK628 Trencher
15. Laser Mount Assembly

1

3

5

2

67

8

9

10



33   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Laser Mount Arm Weldment 1100-01
2 1 Laser Mount Pad Weldment 1100-02
3 1 Laser Mount Upper Cylinder Pin 1100-03
4 2 Cotter Pin, 1/8 x 2 in. 1100-04
5 1 Hex Bolt, 3/4-10 x 5 in. Grade 8 1100-05
6 2 Flat Washer, 3/4 in. 1100-06
7 1 Lock Nut, 3/4 in. Grade 8 100-027
8 4 Hex Bolt, 1/2-13 x 2 in. Grade 8 1100-08
9 4 Hex Nut, 1/2 in. Grade 8 600-019

10 4 Lock Washer, 1/2 in. 200-16



www.dktrenchers.com                                                          34

DK628 Trencher
16. Chain And Cutting Teeth



35   www.dktrenchers.com  

DK628 Trencher
6 Inch Boot - 10 Inch Cut

Cutter 
Number Qty. Description Part Number

180 9 Cutter, Left Hand 1500-01
180 10 Cutter, Right Hand 1500-02
220 6 Cutter, Left Hand 1500-03
220 6 Cutter, Right Hand 1500-04
290 6 Cutter, Left Hand 1500-05
290 6 Cutter, Right Hand 1500-06

8 Inch Boot - 12 Inch Cut

Cutter 
Number Qty. Description Part Number

180 6 Cutter, Left Hand 1500-01
180 7 Cutter, Right Hand 1500-02
290 6 Cutter, Left Hand 1500-05
290 6 Cutter, Right Hand 1500-06
350 6 Cutter, Left Hand 1500-07
350 6 Cutter, Right Hand 1500-08

10 Inch Boot - 16 Inch Cut

Cutter 
Number Qty. Description Part Number

180 6 Cutter, Left Hand 1500-01
180 7 Cutter, Right Hand 1500-02
290 6 Cutter, Left Hand 1500-05
290 6 Cutter, Right Hand 1500-06
400 6 Cutter, Left Hand 1500-09
400 6 Cutter, Right Hand 1500-10

12 Inch Boot - 20 Inch Cut

Cutter 
Number Qty. Description Part Number

180 5 Cutter, Left Hand 1500-01
180 5 Cutter, Right Hand 1500-02
290 5 Cutter, Left Hand 1500-05
290 5 Cutter, Right Hand 1500-06
400 4 Cutter, Left Hand 1500-09
400 4 Cutter, Right Hand 1500-10
500 4 Cutter, Left Hand 1500-11
500 5 Cutter, Right Hand 1500-12



www.dktrenchers.com                                                          36

DK628 Trencher
Chain And Cutting Teeth, Continued



37   www.dktrenchers.com  

DK628 Trencher
15 Inch Boot - 24 Inch Cut

Cutter 
Number Qty. Description Part Number

180 4 Cutter, Left Hand 1500-01
180 4 Cutter, Right Hand 1500-02
290 4 Cutter, Left Hand 1500-05
290 4 Cutter, Right Hand 1500-06
400 4 Cutter, Left Hand 1500-09
400 4 Cutter, Right Hand 1500-10
500 3 Cutter, Left Hand 1500-11
500 4 Cutter, Right Hand 1500-12
600 3 Cutter, Left Hand 1500-13
600 3 Cutter, Right Hand 1500-14



www.dktrenchers.com                                                          38

DK628 Trencher
Chain And Cutting Teeth, Continued



39   www.dktrenchers.com  

DK628 Trencher
No. Qty. Description Part Number
1 1 Inner Plate/Roller Assembly 1400-01
2 1 Outer Plate/Pin Assembly 1400-02
3 1 Butt Plate 1400-03
4 2 Lock Nut 1400-04
5 2 Lock Washer 1400-05



www.dktrenchers.com                                                          40

DK628 Trencher




